5% fasgrarst afletor emen
5 HINDUSTAAN TEST HOUSE ST

YC.2500 Labotatory ! Plot No. 38, Sector-1, HSIIDC IGC 8aha, Ambala Cantt - 133 104 (Haryana)
’ Mob, : 076768399888, 0355002828 e E-mall : hindustaantesthouse@gmail.com

TEST REPORT

Page 10f 3
Issuedto: RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/041928
Address: Batapani Industrial Area ULR No.: TC750922000000570F
. Opposite RKB Cement, Umiam, RI Bhoi
Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS: 303-1989, Amendment No.-06
PART A: PARTICULARS OF TEST ITEM
Sample description: Plywood for General Pur 0se———""——.____ Sample Quantity: One
; (Grade BWR, Type.AA, 12"!?])’) e “Sample Size: 2440x 1220x 25 mm
Declared values, if any: - R NS\ B W S :;‘tc?dé'No.: 10357136/2022/SS/1
o=, D, @ ] &% n, N\
Date of receipt: 19.04.2?2/ ﬁf“%& !:{‘" ‘WBJiS'éeal: NA
. « \
Batch No. & Mfg date: 01 & 114_(15?2'622 “._I0's Signature NA
N & wb 5
Any other Information/Expiry, date’?if any: /: \ & \
Date of commencement of ‘esti{i' y 24.04.2022 ) : 4 \"-\ 100000223683
Date of Completion of Testing:™=s /  07.062022-% # _/ EncodedCode | 22ME036
l\:‘ TN P, & & * Py
PART B: SUPPLEMENTAR \NFORMAUO,NS«' A7 i
pest | 4 ] A | Pmons |
Bom it v’ & § =] PR— 4 iy &
a) Reference to sampliné proéZéuré \}lhejg_ygr;applléaﬁf_? i j ) /’ / = :‘/ NA
sl ¢ d
b) Supporting documents‘(aken agd results derived grapﬁs*; tables, sketcf\e§ ) ;:/ NA
and/or photographs as a| proﬁtgategto{e\st report, if any (To be attac;ﬁéd)aazl_j{ ’/
r'd
c) Deviation from the test methods as prestribed in relevant ISS, work - NA
Instructions, if any <r P SRy i ’/
N P o
S pd
PART C: RESULTS OF ANALYS!§ A
. \\ /
. Mechanical (Wood & Wood Products)™—..______
S. Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Test Method
No. Observation (s) Tolerance
Type of surface of Plywood (Cl. 5) -— AA AA/AB/BB I1S: 303-1989
2. | Surface Defect (Cl. 5.2, Table 1) - Satisfactory Satisfactory 1S: 303-1989
Surface Type - Type A Type A/ Type B
" 1. Blister Nil Nt |
1. Checks ,e*‘/'\__;';‘j ——F ™
" a) Individual mm 32 ,5',-§9‘(Max.) v \
b) Total mm/m?2 128 {1300 (Max.) \
Nz i 2
, \s\Oowoll /5
% Yo ;35
R St
Analyst Authorized Signatory
Note : 1. The above results relate only to the Item tested. T

2. Samples are not drawn by Hindustaan Test House.

3. Total liability of Hindustaan Test House is limited to invoiced amount.
4. The Test-Report Is not to be reproduced wholly or in part and cannot be used as In count of Law and should not be used as evidence in the court.
5. Hindustaan Test House is an NABL accredited laboratory vide certificate number TC-7509 and BIS approved laboratory. -
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farsgmar=r oflator emen
HINDUSTAAN TEST HOUSE S/

Laboratory ¢ Plot No. 36, Sactor-1, HSIIDC IGC S8aha, Ambala Cantt - 133 104 (Haryana)
Mob. : 07676399888, 9355002828 e E-mall : hindustaantesthouse@gmail.com

TEST REPORT Page 2 of 3

Issuedto: RIANGDO VENEERS PRIVATE LIMITED Job rNo.: HTH/TR/22/041926
Address: Barapani Industrial Area ULR No.: TC750922000000570F
Opposite RKB Cement, Umiam, RI Bhoi '
Meghalaya, India-793103 Issued date: 07.06.2022

Test Report As per IS: 303-1989, Amendment No.-06

S. | Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Test Method
No. - mgbservation (s) Tolerance
. - Discoloration el e Nn~ Nil
.nx <] ¢y L~> » ~
IV. Dote cm/m2 , j > 1 5 . 5 (Max.)
V.  Insect hole %, ¥ holesim? —— NIl &7 | 12(Max)
o “\_\\ i .
VL.  Joints - Nil\ «7.|> One joint for every
¥ |.muitiple of 200 mm
/ \ id 3
VII. Knots (dead)’ ~% | ~ _Nil % ‘|2 up to 12 mm dia/m?
| b A s I \
VIl Pin knots (déad) ’ B Nil \ 7 2/m? (Max.)
IX.  Pinknots (Ilve) Baud g - " Nil j'. I 1 %No Restriction
/ v ¥ / | ;- e !
X. Knots (tight) g / < 4 3 Nl ’ / |'6'up 25 mm dia/m?
Xl.  Patches “\ '\\ Y e V,.Nirl. a 4 patcheslm2
Xl.  Splits \ }‘f» \\ Nil B 4 2 (Max.)
g / 7 '.’
Xl Swirl \ D Not observed Unlimited
g o, e e /
3. | Dimensions (Cl. 8) \\ ‘e P / I1S: 303-1989
a) Length N mm 2442 (+2) +6, -0
e
b) Width \\\ mm 1222 (+2) +3,-0
¢) Thickness “mme—|——25:237%0.92%) +5%
d) Edge Straightness % 0.08 0.2 (Max.)
a) Squareness % 0.11 0.2 (Max.)
4. | Workmanship & Finish (Cl. 9) --- Satisfactory Faces shall be 1S: 303-1989
reasonably smooth
5. | Glue Adhesion (Clause 11.2) IS 303-1989
a) Water Resistance Test (Cl. 11.2.1) - Pass Standard Shall be mmlmum\ 1S: 1734 (P5) 1983
/’f’\., 2N
v / ~ e\
b) Mycological Test (Cl. 11.2.2) -—- NA ,’;;“ P =
&uﬁ‘ﬁ’ \\ ~ ;-CB'I)' /
Ahalyst Authorize Slgnato’ry
Nots : 1. The above results relate to the ltem tested. =

2. Samples are not drawn by Hindustaan Test House.
3. Total liability of Hindustaan Test House Is limited to invoiced amount

4.mTul-Rwonl-notlobonmmuhmmmum»mmﬂdmmmnmuwumhmm
laboratory.

8. Hindustaan Test House is an NABL laboratory vide certificate number TC-7509 and BIS approved labors!
N0 g6 1




Laboratory H

fasgsarsr aftetor enen
HINDUSTAAN TEST HOUSE

Plot No. 38, Soctor-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Haryana)

@,

Mob. : 07878399888 '9355002828 @ E-mall : hindustaantesthouse@gmall.com

TEST REPORT e dla
issued to: RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/041926
Address:  Barapanl Industrial Area ULR No.: TC750922000000570F
Opposite RKB Cement, Umiam, RI Bhoi
Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS: 303-1989, Amendment No.-06
S. Test Parameter(s)(Clause) Unit: Result(s)/ Specified Values/ | Test Method
No. . | Observation (s) Tolerance
6. | Moisture Content (Cl. 11.3) II,«”"' ) % p— ;.7:‘56 e 5-15 1S: 1734 (P1) 1983
7. |.static Bending Strength (CI. 11"24} : IS: 303-1989
a) Modulus of Elastlcity P \\ N/mm2e——— % 4 IS: 1734 (P11) 1983
I. Along the graln dlrectlo’i;‘ \ s Lk 0\
. : 5347.94. | .. 5000 (Min.)
. i . 5081.46 ' 4500 (Min.)
Il. Across thé Grain Direction | L/ A\
. | g 7 4039.54 +2500 (Min.)
i Mu?uméjry,jhdi\fidu’%l , 3799.92 ' "2200 (Min.)
ﬂ?{uxj S Y S A “.w ji- .,Vr) 4 H
b) Modulus ofiRupture . s
I. Along the ‘grain direction A f
i Averige M \ 46.47 - 40 (Min.)
ii. Minimum, lndwldual 4167/ ' 36 (Min.)
IIl. Across the Grain Direction; 0 TN T '
i Average \_ I 48457 20 (Min.)
i. Minimum, indix?‘:du@ 4566 - 18 (Min.)
\\\\""‘“«-... _M,,..w‘"ﬂw
PART D: ~ REMARKS: --- e
e
Amalyst
Note : 1. The above results relate only to the Item tested.

2. Samples are not drawn by Hindustaan Test House.

3. Total fiability of Hindustaan Test House Is limited to invoiced amount.

4. The Tesi-Report is not to be reproduced wholly or in part and cannot be used
§. Hindustaan Test Housae is an NABL accredited laboratory vide certificate mnal?&?ggggg’ a:waﬁmdn:;tu;yd seRe
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Laboratory :

fassma= ofleror emen
NDUSTAAN TEST HOUSE

*  Plot No. 36, Sector-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Haryana)

Mob. : 07876399888, 9355002828 @ E-mail : hindustaantesthouse@gmail.com

TEST REPORT

Page 1 of 1

1ssued to:
Address:

RIANGDO VENEERS PRIVATE LIMITED
Barapani Industrial Area

Opposite RKB Cement, Umiam, RI Bhol
Meghalaya, India-793103

Test Report As per IS: 303-1989 (Amend No.-06)

Job No.:

Issued date: 07.06.2022

HTH/TR/22/041927

PART A: ~ PARTICULARS OF TEST ITEM
Sample description: Face Veneer (Gurjan) Sample Quantity: One
Sample Size: 2440 x 1220 x 0.5 mm
Declared values, if any: --— Code No.: 10357136/2022/SS/1
Date of receipt: 19.04.2022 BIS seal: NA
Batch No. & Mfg date: --- & --- 10’s Signature NA
Any other Information/Expiry date, if any: = -—-
Date of commencement of Testing: 24.04.2022 QR CODE 100000223683
Date of Completion of Testing: ~ 07.06.2022
PART B: SUPPLEMENTARY INFORMATIONS
a) Reference to sampling prbcedure wherever applicable NA
b) Supportmg documents taken and results derived graphs, tables, sketches NA
and/or photographs as appropnate to test report, if any (To be attached)
c) Deviation from the test methods as prescrlbed in relevant ISS, work NA
Instructions, if any
PART C: RESULTS OF ANALYSIS
i Mechanical (Wood & Wood Products)
S. No. | Test Parameter(s)(Clause)| Unit |Result(s)/Observation (s)|Specified Values/ Tolerance Test Method
1. Moisture Content % 8.69 - 1S: 303-1989
2. | Thickness mm 0.52 (+4.00%) 5% IS: 303-1989
3. Species - Gurjan - As per manufacturer
declaration
PART D: REMARKS: ---
e
Ao
Note : 1. The above Results relate only to the item tested. N

2. Samples are not drawn by Hindustaan Test Housae.
3. Total liability of Hindustaan Test House Is limited to invoiced amount.

5. Hindustaan Test House is an NABL accredited and BIS approved labora

4. The Test-Report is not to be reproduced wholly or in part and cannot be used as in court of Law and should not be used as evidence in the court.
tory
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A’ HINDUSTAAN TEST HOUSE

Laboratory ¢ Plot No, 36, Sector-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Haryana)
Mob. ; 07676390888, 9355002828 @ E-mall : hindustaantasthouse@gmall.com

2. Samples are not drawn by Hindustaan Test House.
3. Total liability of Hindustaan Test Housa is limited to invoiced amount.

4. The Test-Report is not to be reproduced wholly or in part and cannot be used as in court of Law and shou t
5. Hindustaan Test House is an NABL accredited and BIS approved laboratory should not be used as evidence in the cou

‘ TEST REPORT
issued to: RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/041928
Address:  Barapani Industrial Area,
Opposite RKB Cement, Umiam, RI Bhoi,
Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS 303-1989 (Amend No. 086)
PART A: PARTICULARS OF TEST ITEM
Sample description: Core Veneer/Cross Band (Makai) Sample Quantity: One
Sample Size: 1200 x 600 x 2.10 mm
Declared values, if any: -- Code No.: 10357136/2022/SS/1
Date of receipt: 19.04.2022 BIS seal: NA
Batch No. & Mfg date: --- & - _ 10’s Signature NA
Any other Information/Expiry date,_ ifany: . —_
Date of commencement of Testing: 24.04.2022 QR CODE 100000223683
Date of Completion of Testing: R 07.06.2022
PART B: SUPPLEMENTARY INFORMATIONS
a) Reference to sampling procedure, wherever applicable NA
b) Supporting documents taken and results derived graphs, tables, sketches NA
and/or photographs as appropriate to test report; if any (To be attached) -
c) Deviation from the test méthods é_s Apre'é’i:ribed in relevant ISS, work NA
Instructions, if any \ \
PART C: RESULTS OF ANALYSIS.
I Mechanical (Wood & Wood Products)
S. No. | Test Parameter(s)/ (Clause) Unit Result(s)/ Specified Values/ Test Method
Observation (s) Tolerance
1. Moisture Content % 8.91 - IS 303-1989
2. Thickness mm 2.13 (+1.43%) +5% IS 303-1989
3. Species - Makai - As per manufacturer
declaration
PART D: REMARKS: ---
(o
o>
~ Analyst
Note : 1. The above Results relate only to the ltem tested.

——
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feegzra= afleror emen
HINDUSTAAN TEST HOUSE SA/

Laboratory ¢ Plot No. 36, Sector-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Haryana)
Mob, : 07876390888, 9355002828 e E-mail : hlndustaant_«thouu@qmatl.com
TEST REPORT Page 1 of 2

Issued to: RIANGDO VENEERS PRIVATE LIMITED Job No.: HT HﬂRﬂW1929
Address: Barapani Industrial Area ULR No. TC750922000000571F

Opposite RKB Cement, Umiam, RI Bhoi

Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS: 848-2006, Amendment No.-02

PART A: PARTICULARS OF TEST ITEM
Sample description: Synthetic Resin Adhesives for Plywood ~—..__ Sample Quantity: One
(BWR- Grade) 7 ey i s “Sample Size: 5L

Declared values, if any: - e N - {Code No.: 10357136/2022/SS/2
Date of receipt: 19.04. 2022 . "'f’".‘:»z.p | S 'f_,, e @ BIS'seal: \ NA

Batch No. & Mfg date:  Trail Batch No 01 &~ /09.04.2022 ‘IO's Siqhature NA

Any other Information/Expiry’ date If any / Shelf Life 35 days . N

Date of commencement of Testing ‘!' 23.04.2022 . ) QR Code ) 100000223684

Date of Completion of Testlng - _;I 12.05.2022 -~ Encoded Code \ 22CB7DE
PART B: SUPPLEMENTARY INFORMATIONS wif

a) Reference to samphng procedure wherever apphcable y ] NA

b) Supporting documents taken and results derived graphs tables sketches . /e NA

and/or photographs as égproprpate to- test report, if any (To be attached)
c) Deviation from the test methods as prescnbed |n relevant 1SS, work " NA
Instructions, if any \ P ¢ SSS
AN y
PART C: RESULTS OF ANAL?SIS_\
S S = o
I. Mechanical (Wood & Wood Products) —~——————
S. Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Tolerance | Test Method
No. Observation (s)
1. | Cyclic Test (BWR Grade) (Cl. 7.3) - I1S: 848-2006
a) Three cycles: Each cycle consisting No separation of plies Shall not be show any
*  of 8 hrs boiling in water and there at edges or surface separation of plies at the
after drying at 65 +2°C for 16 hrs edges and/or surface at the
, . end of three cyctes“'\ L
b) Visual Examination (C1.,7.3.3.1) - Satisfactory No delamination?. §epaxaupn ™

of plies obsérved at the N
edges/s r{ace of the
spécimen.

Jogdere> \ﬁ"z— =
n Authorize
Note : 1. The above results relate only to the ltem tested. S

2. Sampies are not drawn by Hindustaan Test House.
3. Total liability of Hindustaan Test House Is limited to invoiced amount.

4. The Test-Report is not to be reprod of in part and cannot be used as in court of Law used as evidence court.
6. Hindustaan Test House is an NABL .wm laboratory vide certificate number TC-7509 and Bng azm::um - s
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fésema= afteror emen
HINDUSTAAN T€ST HOUSE SA=/

Tc.7s0  -aboratory ¢ Plot No. 36, Sector-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Haryana)
Mob, : 07876399888, 9355002828 & E-mall ; hindustaantesthouse@gmail.com
TEST REPORT T
Issued to:  RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/041929
Address:  Barapani Industrial Area ULR No. TC750922000000571F
Opposite RKB Cement, Umiam, RI Bhoi
Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS: 848-2006, Amendment No.-02
S. Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Tolerance | Test Method
e _Observation (s)
c) Adhesion of Plies (CI. 7.3.3.2) o L e Pas_s_,Standérd ~. Wood failure Shall be 1S: 1734(P5) 1983
el e [BE  TER ey ~_predominant and shall be
; b more than 75% for excellent
¢ Il & bond and not less than 50%
P | “for pass standard. For less
5 A than 50 % wood failure, the
_‘specimen shall be
‘considered as failed.
12 Satisfactory Shall comply with the IS: 848-2006
/ 7 ‘ ’ requirements specified in 7,
y when the resin and hardener
W ~have been stored in closed
‘ P | / containers under conditions
. — 47 H B et F as specified by the resin
1. ° \ e 1 - adhesive manufacturer and
\ A~ the adhesive is tested within
N o 18 /. the shelf life.
- 9 \\,, (‘v’_,
IIl.  Chemical (Industrial & Fine Chemicals) ’
l 1. | Acidity and Alkalinity (pH), (CI. 74)91 — | ~9.86 Not less than 2.0 IS: 848-2006
PART D: REMARKS: - N P
u\m--‘\ . -
Anﬂyg@/rg/
Note 1. The above results relate only to the Item tested.

2. Samples are not drawn by Hindustaan Test House.

3. Totalrltabmty of Hindustaan Test House Is limited to invoiced amount.

4. The Test-Report is not to be reproduced wholly or in part and cannot be used as in court of Law shou used vidence court.
5. Hindustaan Test House is an NABL accredited laboratory vide certificate number TC-7509 and aﬁ“.mmg..m_ e e
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Hmnusmnu T€ST HOUSE SA/

Laboratory ¢ Plot No. 36, Sector-1, HSIIDC IGC Saha, Ambala Cantt - 133 104 (Hamna)
Mob. : 07876399888, 935500282808-maﬂ - hindustaantesthouse@gmail.com

TEST REPOBT Page 1 of 2

lssued to: RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/0419930
Address:  Barapani Industrial Area ULR No. 7€750922000000572F
Opposite RKB Cement, Umiam, RI Bhoi

Meghalaya, India-793103 Issued date: 07.06.2022

Test Report As per IS: 848-2006, Amendment No.-02 —
PART A: PARTICULARS OF TEST ITEM
Sample description:  Synthetic Resin Adhesives for Plywood ——__ Sample Quantity: One
(BWP-Grade) 4 : FT “Sample Size: 5L
Declared values, if any: i ; Code No.: 1037136/2022/SS/3
Date of receipt: 19.04. 2022 WINPT e BIS seal: NA
Batch No. & Mfg date:  Trial Batch No 01 & 11 04 2022 10’s Sigr?ature NA
Any other InformatlonIExplry date, if any & Shelf life 35 days N 7
Date of commencement of Testlng 23.04.2022 QR Code 100000223685
Date of Completion of Testing: | / 12.065.2022" = Encoded Code | 22CSCOA
| $< i y ]
PART B: SUPPLEMENTARY _INFORMA'[IONS e, Q'
a) Reference to sampllng procedure wherever applicable - NA
"b) Supporting documents'taken and results derived graphs, tables sketches /: NA
and/or photographs as approprlate to. test report, if any (To be attached)
c) Deviation from the test methods as prescnbed |n relevant 1SS/ work - NA
Instructions, if any N ot = .
PART C: RESULTS OF ANALYSIS _
I. . Mechanical (Wood & Wood Products)“h‘”’ ———
'S‘I. Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Tolerance | Test Method
o ‘ Observation (s)
1. | Cyclic Test (BWP Grade) (CI. 7. 3) --- .
a) Six cycles: Each cycle consisting N : Shall not be show an LS846-2000
f No separation of plies h - y
of 8 hrs boiling in water and there at edges or surface separation of plies at the
after drying at 65 +2°C for 16 hrs edges and/or surface at the
) o end of six cycles,_,5
b) Visual Examination (Cl. 7.3.3.1) —- Satisfactory No delamination? separemo'r?t
of plies observed-arth AN
edges/surface of lhel\\ L
W oo, )
Note 1. The above Authb,g ‘Slgtmto
. . The al resutts relate to the |
2. Samples are not drr:wn ;‘ghdmt:atn"?::!.mdu. - s

3. Total liability of Hindustaan Test House Is limited to invoiced amount.

4. The Test-Report is not to be reproduced wholly of in and used count used court
5. Hindustaan Test House is an NABL accredited Inbon‘::fny Wdcc;nmmm numt::r?c-‘rbogl n?dwatgd-mdﬁgum Leheratil

' e Y
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20 fesgma=r aflaror emen
¥/ HINDUSTAAN TEST HOUSE S1(/

Laboratory ¢ Plot No. 38, Sector-1, HSITDC IGC Saha, Ambafa Cantt - 133 104 (Maryana)

1C.7500
Mob. ; 07876399888, 9355002828 e E-mail : hindustaantesthouse@gmail.com
TEST REPORT P 3 ara
Issued to:  RIANGDO VENEERS PRIVATE LIMITED Job No.: HTH/TR/22/0419930
Address: Barapani Industrial Area ULR No. TC750922000000572F
Opposite RKB Cement, Umiam, RI Bhoi
Meghalaya, India-793103 Issued date: 07.06.2022
Test Report As per IS: 848-2006, Amendment No.-02
S. Test Parameter(s)(Clause) Unit Result(s)/ Specified Values/ Tolerance | Test Method
No. Observation (s)
¢) Adhesion of Plies (Cl. 7.3.3.2) — _Pass Standard - Wood failure Shall be IS: 1734(PS) 1983
P ' Vofd | predominant and shall be
more than 75% for excellent
/ g bond and not less than 50%
VA, P e for pass standard. For less
/ A ™ than 50% wood failure, the
specimen shall be
Y (- ) _ considered as failed.
2. Quality of Resin Adhesives (Cl. 5) — -7 satisfactory Shall comply with the IS: 848-2006
/ / - requirements specified in 7,
| f when the resin and hardener
| ooy | y have been stored in closed
{ 1 } / containers under conditions
L\ i as specified by the resin
5 adhesive manufacturer and
the adhesive is tested within
\ wi N\ ., the shelf life.
kY L
\ = 5
il. Chemical (Industrial & Fine Chemicals) :
1. | Acidity and Alkalinity (pH); (Cl. 7.4) (| -— | —10.12 Not less than 2.0 IS: 848-2006
PART D: REMARKS: --- p

oo

Anpalyst

Nots :

1. The above results relate only to the Item tested.

2. Samples are not drawn by Hindustaan Test House.

3. Total liability of Hindustaan Test House |s limited to invoiced amount.

4. The Test-Report is not to be reproduced wholly of in part and cannot be used as in court of Law and should not be used vidence court.
5. Hindustaan Test House is an NABL accredited laboratory vide certificate number TC-7509 and BIS approved lat:um o} - e -
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